samronas. FCC RF Test Report Report No.: FG520602G

‘ 41 30 100 528000 2640 CP-OFDM QPSK l@271 22.11 18.21 0.0662

Frequency Stability

NR SCS Bandwidth

Freq Deviation

Band  (kHz) (MHz) Arfen (MHz) Modulation RB (Hz) Verdict  Environment
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 5.9 PASS NV
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 9 PASS LV
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 4.1 PASS HV
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 3 PASS -30°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 11.9 PASS -20°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 7.3 PASS -10°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 14.2 PASS 0°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 8.3 PASS 10°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 5.9 PASS 20°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 8.1 PASS 30°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 4.8 PASS 40°C
41 30 20 518598 2592.99 DFT-s-OFDM QPSK  50@0 8.2 PASS 50°C
IMAX(Af)| =14.2 Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AT)] 2496.925886 > 2496 MHz PASS
fH + [MAX(AT)] 2688.708614 <2690 MHz
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SPORTON LAB.

Peak to Average Ratio
NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
41 30 20 518598 2592.99 DFT-s-OFDM PI1/2 BPSK 50@0 4.32 13 PASS
41 30 20 518598 2592.99 DFT-s-OFDM QPSK 50@0 5.55 13 PASS

N41(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

N41(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Aen 4008 Tig RF Burst

Afsn 4D Tig RFBust  Canler i
4 Gan Low
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Occupied Bandwidth

Band (iﬁf) Ba?ﬁ.ﬁvzi?th Arfen ('Jﬁ(z]) Modulation RB (?/Iivzv) 26(d|v|Ei|zB)W
41 30 10 518598 2592.99 CP-OFDM QPSK 24@0 8.5747 9.35
41 30 10 518598 2592.99 CP-OFDM 16 QAM 24@0 8.579 9.318
41 30 10 518598 2592.99 CP-OFDM 64 QAM 24@0 8.5769 9.201
41 30 10 518598 2592.99 CP-OFDM 256 QAM 24@0 8.5738 9.245
41 30 15 518598 2592.99 CP-OFDM QPSK 38@0 13.555 14.51
41 30 15 518598 2592.99 CP-OFDM 16 QAM 38@0 13.522 14.2
41 30 15 518598 2592.99 CP-OFDM 64 QAM 38@0 13.557 14.4
41 30 15 518598 2592.99 CP-OFDM 256 QAM 38@0 13.56 14.28
41 30 20 518598 2592.99 CP-OFDM QPSK 51@0 18.23 19.03
41 30 20 518598 2592.99 CP-OFDM 16 QAM 51@0 18.195 19.48
41 30 20 518598 2592.99 CP-OFDM 64 QAM 51@0 18.233 19.36
41 30 20 518598 2592.99 CP-OFDM 256 QAM 51@0 18.242 19.08
41 30 30 518598 2592.99 CP-OFDM QPSK 78@0 27.821 29.19
41 30 30 518598 2592.99 CP-OFDM 16 QAM 78@0 27.766 29.56
41 30 30 518598 2592.99 CP-OFDM 64 QAM 78@0 27.826 28.88
41 30 30 518598 2592.99 CP-OFDM 256 QAM 78@0 27.844 28.88
41 30 35 518598 2592.99 CP-OFDM QPSK 92@0 32.819 34.49
41 30 35 518598 2592.99 CP-OFDM 16 QAM 92@0 32.74 34.31
41 30 35 518598 2592.99 CP-OFDM 64 QAM 92@0 32.731 34.54
41 30 35 518598 2592.99 CP-OFDM 256 QAM 92@0 32.852 34.21
41 30 40 518598 2592.99 CP-OFDM QPSK 106@0 37.668 39.58
41 30 40 518598 2592.99 CP-OFDM 16 QAM 106@0 37.782 39.17
41 30 40 518598 2592.99 CP-OFDM 64 QAM 106@0 37.815 39.61
41 30 40 518598 2592.99 CP-OFDM 256 QAM 106@0 37.777 39.2
41 30 50 518598 2592.99 CP-OFDM QPSK 133@0 47.42 49.45
41 30 50 518598 2592.99 CP-OFDM 16 QAM 133@0 47.427 49.5
41 30 50 518598 2592.99 CP-OFDM 64 QAM 133@0 47.478 49.26
41 30 50 518598 2592.99 CP-OFDM 256 QAM 133@0 47.406 49.25
41 30 60 518598 2592.99 CP-OFDM QPSK 162@0 57.715 62.0
41 30 60 518598 2592.99 CP-OFDM 16 QAM 162@0 57.914 59.64
41 30 60 518598 2592.99 CP-OFDM 64 QAM 162@0 57.843 59.88
41 30 60 518598 2592.99 CP-OFDM 256 QAM 162@0 57.869 59.79
41 30 70 518598 2592.99 CP-OFDM QPSK 189@0 67.389 69.81
41 30 70 518598 2592.99 CP-OFDM 16 QAM 189@0 67.475 69.69
41 30 70 518598 2592.99 CP-OFDM 64 QAM 189@0 67.552 69.78
41 30 70 518598 2592.99 CP-OFDM 256 QAM 189@0 67.59 69.88
41 30 80 518598 2592.99 CP-OFDM QPSK 217@0 77.352 80.03
41 30 80 518598 2592.99 CP-OFDM 16 QAM 217@0 77.219 79.94
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41 30 80 518598 2592.99 CP-OFDM 64 QAM 217@0 77.283 79.9
41 30 80 518598 2592.99 CP-OFDM 256 QAM 217@0 77.574 79.92
41 30 90 518598 2592.99 CP-OFDM QPSK 245@0 87.395 90.18
41 30 90 518598 2592.99 CP-OFDM 16 QAM 245@0 87.342 90.25
41 30 90 518598 2592.99 CP-OFDM 64 QAM 245@0 87.386 90.19
41 30 90 518598 2592.99 CP-OFDM 256 QAM 245@0 87.494 90.13
41 30 100 518598 2592.99 CP-OFDM QPSK 273@0 97.102 100.4
41 30 100 518598 2592.99 CP-OFDM 16 QAM 273@0 97.415 100.6
41 30 100 518598 2592.99 CP-OFDM 64 QAM 273@0 97.067 100.5
41 30 100 518598 2592.99 CP-OFDM 256 QAM 273@0 97.115 100.4

N41(10M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aten 408 Trg. Frea Run
Gale. OF
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Bideo BW 300,00 kHz*
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QAM_Outer_Full_Mid_CH
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Ref Vi

Bideo BW 300,00 kHz*
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Span 20 M|
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N41(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
Gal. O

#5 Gan Low

SWideo BW 300.00 kHz" Span 20 WHz|
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N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

[Spectrum Anayzer 1 B+
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KEYSIGHT it AF nput Mieo 4008 i Froa Run
Gats: OF

M Gan Low

1 Graph
Scale/Div 10.0 B

SWideo BW 300.00 kHz" Span 20 WHz|
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N41(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 250299 GHz
[#Res BIW 150.00 kHz

N41(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

N41(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz'

Total Paver

Span 30 Mz
Sweep 1.67 ms (1001 pts)

Span 30 MHz|
Sweep 167 ms (1001 pis)
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N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

(Occupied
Alten 40 &8 & Adten: 40 8

Scale/Div 10.0 B

Video BW 620,00 kHz" ) 2 ) Span 40 Mz
Sweep 1.27 ms (100 pts)

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Scale/Div 10.0 B

Center 2.50290 GHz ) Spar 2 ) Span 60 Mz
iRes BIW 300,00 kHz ) 2 Sweep 1.00ms (1001 pts)

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2
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Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N41(35M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
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Ref Lyl Offset &
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Total Power

Power

N41(35M)_CP-OFDM_16
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Afen 4068 Trig: Frea Run
o
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N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aifen: 4068 Afen 4068 Trig: Frea Run
o

ot Freg.
MaglHokd. 100/100
Radio St None

Ref Lyl Offset &
Ref Value 3

Center 9 GHz #Video BW 1.3000 MHZ' 5 #Video BW 1.3000 MHz* Span B0 MhHz|
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M
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Banowiath
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Aifen: 4068 req. 25 3 Aiten. 40 68
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N41(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

ot Freg.
MaglHokd. 100/100

Radio St None

Center 9 GHz
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#Video BW 1,6000 MHZ" Span 100 MHz
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M
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N41(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
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N41(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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ot Freg.
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N41(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
Radio St None

Ref Lyl Offset &
Ref Value 3

#Video BW 27000 MHZ' Span 160 MHz

Sweep 1.00 ms (1001 pis)
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Banowiath

N41(80M)_CP-OFDM_64
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Aifen: 4068
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N41(80M)_CP-OFDM_16
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e
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Sweep 1,00 ms (1001 pis)
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Total Pawer
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N41(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
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N41(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
Radio St None
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Ref Value 3
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Conducted Spurious Emissions

B':Ir?d (iﬁf) Ba?hjx'vzigjth Arfen (';Arf'g) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph -
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph -
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
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41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph -

41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -

41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -

41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@0 see graph ---
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41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph -

41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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Conducted Band Edge

B’;{Ed (iﬁf) Ba(n’\ﬁ':vzigjth Arfcn (';/:Iig) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 24@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 24@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@23 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@23 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 24@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 24@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 128@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 128@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@132 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@132 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 128@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 128@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 270@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 270@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@272 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@272 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 270@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 270@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number : A10-33 of 41

TEL : +86-512-57900158
FCC ID : IHDT56AV1



samronas. FCC RF Test Report

Report No.: FG520602G
N41(10M) DFT-s-

N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10.0 48

Stop 2,596 GHz

asure Traoe

N41(10M) DFT-s-
OFDM BPSK Outer Full Low CH
=

ISpurious!
KEYSIGHT lnout
BT e [CouH

N41(10M) DFT-s-
OFDM QPSK Outer Full

Alten 30 68
ComGCom
Freq Ref Int (5}

Low CH

Adten: 3008
Ref Lyl Offsat 1!

| Scale/Div 10.0 dB

Tig. Froe Run
]
Ref Value 30.00 dBm

Gate: O

¥ Gan Low

ot 15.58
Ref Value 30.00 dBm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AV1

Page Number

1 A10-34 of 41



samronas. FCC RF Test Report

Report No.: FG520602G
N41(10M) DFT-s-
D

N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Right High CH

OFDM_QPSK_Edge 1RB_Right High CH

Aiten. 3068

Scale/Div 10.0 48

asure Traoe

N41(10M)_DFT-s-
OFDM BPSK Outer Full High CH

ISpurious!
KEYSIGHT lnout
BT e [CouH

N41(10M) DFT-s-
OFDM QPSK Outer Full

Alten 30 68

ComGCom
Freq Ref Int (5}

High CH

Alten: 3068
Ref Lyl Offset 1.
Scale/Div 10.0 08

Tig. Froe Run
]
Ref Value 30.00 dBm

Gate: O

¥ Gan Low

RefLvl Offset 15.52 8
Ref Value 30.00 dBm

Stop 2.795 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AV1

Page Number

: A10-35 of 41



samronas. FCC RF Test Report

Report No.: FG520602G
N41(50M)_DFT-s-

N41(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10.0 48

asure Traoe

N41(50M) DFT-s-
OFDM BPSK Outer Full Low CH

ISpurious!
KEYSIGHT lnout
BT e [CouH

N41(50M) DFT-s-
OFDM QPSK Outer Full

Alten 30 68
ComGCom
Freq Ref Int (5}

Low CH

Adten: 3008
Ref Lyl Offsat 15.56 dB

| Scale/Div 10.0 dB

Tig. Froe Run
Ref Value 30.00 dBm

Gate: O

¥ Gan Low

RefLvl Offset 15.51 8
Ref Value 30.00 dBm

Stop 2.596 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AV1

Page Number

: A10-36 of 41



samronas. FCC RF Test Report Report No.: FG520602G

N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH OFDM_BPSK_Edge_1RB_Right_High_CH
“CHP_PASS

Alten 30 68

6 dB

et
Ref Vialue 30.00 dBm Scale/Div 10.0 B

.

start 2.500 GHz Stop 2.795 GHz|
MRageTtis v |
— uideo BW 91.000 kHz' $pan2 Miz
Sweep 280 ms (1001 pts)

N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Right_High_CH OFDM_QPSK_Edge 1RB_Right_High_CH
_CHP_PASS

Alten: 30 68
#PNO: Fst

Ref Lyl Offset 15.56 0B
Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Lvl Offset 15.5 a8
Ref Value 30.00 dBm

.

T e ——

Start 2590 GHz Stop 2.785 GRz

4 Range Tatle

#Video BW 91.000 kHe' Span 2 MHz
Sweep 280 ms (1001 pts)

Sporton International Inc. (Kunshan) Page Number : A10-37 of 41
TEL : +86-512-57900158
FCC ID : IHDT56AV1





